
ルワンダ共和国

水衛生公社（WASAC）

ルワンダ共和国

キガリ市上水道改善整備

マスタープランプロジェクト

ファイナルレポート（先行公開版）

第 4 巻

マサカ水道システム建設プロジェクトに係る

フィージビリティスタディ

令和 3 年 10 月

(2021 年)

独立行政法人

国際協力機構(JICA)

株式会社日水コン

八千代エンジニヤリング株式会社 環境

JR(P)
21-087



為替レート (F/S 調査)
National Bank of Rwanda が公開してい

る 2020 年 10 月から 2021 年 3 月までの

期間の各月の最終営業日における仲値

USD 1   ＝   RWF 973
JPY 1   ＝   RWF 9.23
USD 1   ＝   JPY 105.42



序文

キガリ市上水道改善整備マスタープランプロジェクトのファイナル・レポート（F / R）は次に示す

4 部構成になっている。

・第 1 巻：要約

・第 2 巻：キガリ市広域上水道マスタープラン

・第 3 巻：カレンゲ水道システム拡張プロジェクトに係るフィージビリティスタディ

・第 4 巻：マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

このレポートは、F / R の「第 4 巻：マサカ水道システム建設プロジェクトに係るフィージビリティ

スタディ」である。





キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ
[...]
3-11

と小さい地域が確認された。変動の小さな地域の井戸の帯水層は粗い砂を含むものであった。これら

の地下水変動幅の違いは、変動幅の小さい地域の地下水は乾期において河川からの涵養があるため、

水位低下が低かったことが考えられる。一方、地下水の変動幅の大きい地域では乾期において河川か

らの流入が少なく、地下水への涵養が少ない可能性がある。これらの現象をさらに解明するためには

長期的な地下水観測が必要である。

出典：調査団

図 3-10 雨期（４月）と乾期（８月）の地下水位差 (m)

手動測定に加えて、地下水位の自記水位計を用いた連続測定を 2020 年 12 月から 2021 年 8 月まで

3 つの井戸（P-2、P-7 および試掘井戸）で実施した。

出典：調査団

図 3-11 地下水位の連続測定結果



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

3-12

3 つの井戸の地下水位変動パターンは非常に似ている。 最も高い地下水頭は 5 月に観察され、最

低の水頭は 8 月であった。また、この季節変動幅は約 3m であった。Akagera 川の近くに位置する井

戸（p-7 および試掘井戸）は内陸にある井戸（p-2）より地下水頭が高い。

3.2.5 地下水変動と揚水量

3.2.3 項に示す揚水試験は 2021 年 11 月に実施されたが、テストサイトでは 8 月（乾期）に地下水

位が最も低いことが確認された。 11 月と 8 月の地下水の静水位差は約 1.0m であった。 したがっ

て、8 月の揚水による動水位は、11 月よりも低くなる可能性がある。 11 月に揚水試験で推定された

井戸の限界および安全揚水量は 8 月の数値とは同じではない可能性がある。試験井の揚水量は 80m3

/時で 11 月に実施した揚水試験での限界揚水量の 65％とし、乾期での水量低下を考慮してかなり低

い数値としている。したがって、この値は乾期でも有効である。

3.2.6 テストサイトにおける地下水と河川との関連性

揚水試験中に、河川境界からの流入が観察された。地下水と河川との関連性を検証するために、測

定した地下水頭と Nyabarongo 川の RWB 水文観測所から得られた河川水位データと比較した。図 3-
12 から、地下水頭と河川水位には一定の相関関係があるように思われる。

河川と地下水の相互作用は、次の 3 つの基本的な関係から説明できる。

①河川は、河川敷を通る地下水の流入から水を得る。

②河川は、河床からの流出（浸入河川）によって地下水に水を供給する。

③上記の両方、一部の期間、地域で河川は地下水から水を得て、また、流出して地下水を涵養する。

残念ながら、観測井の近くに河川水位測定所がなく、地下水と河川の相互作用の状況を判断するこ

とは困難であった。

出典：調査団

図 3-12 地下水位と河川水位の関連

0

0.5

1

1.5

2

2.5

3

3.5

4

4.5

5

0
0.5

1
1.5

2
2.5

3
3.5

4
4.5

5
5.5

Dec-20 Jan-21 Feb-21 Mar-21 Apr-21 May-21 Jun-21 Jul-21 Aug-21

G
ro

un
dw

at
er

 h
ea

d 
ab

ov
e d

iv
er

(m
)

R
iv

er
 st

ag
e(

m
)

River stage(m) Groundwater head(m)



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

3-13

3.3 井戸群の概要

Masaka 新規浄水場の水源は、隣接する井戸群に設置する水中ポンプからの揚水により得られる。

氾濫原（沖積堆積物）でのコア掘削の結果から、厚い粘土堆積物は帯水層の浸透性を制限し、場所に

よっては井戸の水量が非常に低くなる恐れがある。したがって、計画された井戸群へのアクセスが可

能となった場合には、コア掘削を行い帯水層の分布を把握することが必要となる。揚水された原水は

浄水場へと送水される。 

出典：調査団

図 3-13 想定される井戸群仕様

井戸位置を決定する際には井戸群における井戸干渉を考慮に入れる必要がある。テストサイトで

の試掘井を使った揚水試験から井戸周辺での水位低下量が測定された。（図 3-14）.

出典：調査団

図 3-14 揚水による影響範囲



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

3-14

井戸から 30ｍ地点での揚水による水位低下量は 0.6m 程度であった。

また、揚水による影響範囲は便宜的に下記の式によっても求めることができる。

R = c ∗ √
𝑏∗ 𝐾 ∗ 𝑡
𝑛𝑒

ここで R は影響範囲 (m) , c は定数, b は帯水層厚(m), K は透水係数, t は揚水時間(day), ne は空隙率

(沖積帯水層では 20-30% 程度)  
上記の式で求められた影響範囲は 100m 程度であった。よって新規井戸群の井戸間の距離は 50m か

ら 100m 程度が必要となると予想される。

3.4 井戸構造と井戸群へのアクセス

3.4.1 井戸構造

Masaka の新しい井戸群の井戸構造は、テストサイトの試掘井や既存の Nzove 井戸群の井戸構造の

設計と類似したものが想定される。想定される掘削深度は帯水層底部の粘土層までの深度プラス数

メートルとなり、PVCケーシングとスクリーンの口径は 315mm、ポンプの設置深度は約 15mとなる。

出典：Detailed Design Report for Rehabilitation of Nzove I Water Treatment Plant and Water Distribution Network in Kigali,WASAC,202 1 

図 3-15 Nzove 井戸の概要



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

3-15

出典：Masaka drilling work report by Foraky Africa

図 3-16 テスト井戸の構造図

出典：調査団

図 3-17 Masaka 井戸群の井戸構造



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

3-16

提案する井戸構造は、井戸群予定地の近くで建設された試掘井戸から得られたデータをもとに推

定した。予想される導水位は約 3.0 mbgl になる。井戸の仕様を表 3-7 に示す。

表 3-7 井戸の仕様
Description

Drilling diameter 450mm - 540mm to accommodate casing and screen
Casing diameter and material 315mm, PVC blank casing
Screen diameter and material 315mm, Stainless steel wire wrap screen

Gravel packing and centralizers Grain size is determined by slot size of screen, bentonite grout seal above 
gravel is necessary.

Riser pipe for submersible pump Stainless steel is recommended
出典：調査団

3.4.2 井戸保護

井戸群は Akagera 川の氾濫源に建設される。氾濫原は雨期には水没するため洪水対策が必要とな

る。口元は PVC ケーシングの周りを鋼製ケーシングで覆って保護し、井戸の先端は鋼製のカバーで

覆う。追加の井戸の保護として、井戸の周りを 1.2 m x 1.5m x1.6m のコンクリートで保護する。

図 3-18 洪水からの井戸保護

3.4.3 アクセス道路

想定される井戸群へのアクセス道路はない。予想されるアクセス道路は、全長約 1,400 m、幅 6 m、

厚さ 500 mm で、土や石を使用する。アクセス道路の建設費は、道路の全長と幅を 1,400m×6m で計

算した平方メートルに基づいて試算する。

図 3-19 アクセス道路の概要



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

3-17

3.4.4 原水供給

井戸群の概要を表 3-8 に示す。必要な原水を供給するために必要な井戸本数は最大 20 本で、

20,000m3 / d を超える原水を生産することができる。井戸ごとの水量は、取水する帯水層の状況によっ

て異なる。コア分析の結果から帯水層の複雑な分布を示しており、これにより井戸の揚水量も 25m3/
時から 80m3/時程度の幅が予想される。

表 3-8 井戸群の概要

Description Remarks

Borehole
Total number: Maximum 20.
Depth of borehole: Maximum 30 m
Yield: from 25m3/h to 80m3/h

Need future study to identify the position 
of borehole.

Total length of wellfield

Previous study indicated the distance 
between boreholes should be from 50m to 
100m. Therefore, maximum length of 20 
boreholes is 1,900m

出典：調査団

井戸に加えて、原水供給システムは、井戸からの集水のための管路、浄水場へ送水するためのメイ

ン管路、コレクター、制御装置、および電源室で構成される。

表 3-9 原水供給システム

Description Remarks
Lateral pipe from borehole to 
Control chamber 150mm, Total length 3,000 m (150m x20) Need future study to identify the 

position of boreholes.

Transmission main from wellfield 
to WTP

300-500mm, length 1.600m, including 
raw water collectors, manifolds and 
transmission

出典：JICA 調査

出典：調査団

図 3-20 井戸群の仕様



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

3-18

3.4.5 井戸掘削時期

建設を予定している井戸群は、Akagera 川の氾濫原に位置している。雨期は洪水のため、掘削サイ

トは水没してしまい、アクセスできない。 したがって、井戸の掘削工事は乾期（7 月から 9 月）に

行う必要がある。

図 3-21 井戸群建設予定地（乾期の状況 2021 年 8 月)

3.5 持続的な井戸管理

3.5.1 井戸管理

井戸管理には以下の機材が必要となる。

（1）地下水位を測定するためのマニュアル水位計

（2）自動地下水位計

（3）ボアホールカメラ

（4）井戸洗浄のためのコンプレッサーや洗浄パイプ、井戸修復機材

3.5.2 観測井戸

井戸管理のための機材に加え、井戸群による揚水の影響を把握するために、地下水観測井戸を建設

する必要がある。また、観測井戸は生産井戸と同様に雨期の洪水対策が必要となる。



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

3-19

図 3-22 観測井戸（例）

3.6 追加調査

前述のように、Nyabarongo/ Akagera 川の氾濫原では帯水層の分布が複雑である。したがって、提案

している水源開発地域を理解するには、さらなる調査が必要である。現時点では、開発候補地へのア

クセス道路はないが、今後アクセス道路が建設された場合には、候補地でコア掘削（深さ 30m x 30 
bhs）を行い、サイト周辺の帯水層の特性を確認する必要がある。さらに、新しい井戸群の訂正揚水

量と井戸構造を決定するために、試掘井戸を建設する必要がある。水源開発地域は雨期には水没して

しまうため、工事期間には留意が必要である。

図 3-23 Masaka の追加調査



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

4-1

第4章 浄水場建設

4.1 取水施設及び浄水場規模

Masaka の新浄水場の給水能力は、井戸の取水能力と同じく、将来水需要予測に基づいて 20,000 m3 
/日である。

4.2 浄水処理フロー

適切な浄水処理プロセスは、図 4-1 に示す水処理プロセスを決定するための技術的アプローチより

選定された。

出典：調査団

図 4-1 Masaka 浄水場浄水処理フロー決定のための技術的アプローチ

これまでの Masaka の表流水や地下水の既存の水質情報が入手できなかったため、本調査において

水質調査を実施し、その結果を表 4-1 にまとめた。

表 4-1 Masaka における水質調査結果

No.

Sampling No.

Unit

Dry Season Rainy Season
RDWQS 1) WHO 

(2017)Sampling Date 2019/09/12 2020/11/10 2021/02/19 2019/09/12

Sampling Type Nyabarongo 
River

Ground
Water

Nyabarongo 
River

Ground
Water

1 pH - 7.09 7.51 7.17 6.61 6.5-8.5 -
2 Turbidity NTU 512 2 21 1,650 18 5 5

3 Electrical 
Conductivity - 292 - 257 1,500 -

4 BOD5 mg/L 10.8 - 16.65 22 (COD) - -

5 Ammonia nitrogen
 (NH4-N) mg/L 0.23 0.73 0.502 0.279 0.5 -

1. Water quality survey on surface water and groundwater at Masaka 

2. Identification of water quality problems for the WTP 

3. Examination on treated water quality goals 

4. Examination on treatment methods  

5. Estimation of construction and O/M costs and analysis of 
necessary O/M level etc.



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

4-2

No.

Sampling No.

Unit

Dry Season Rainy Season
RDWQS 1) WHO 

(2017)Sampling Date 2019/09/12 2020/11/10 2021/02/19 2019/09/12

Sampling Type Nyabarongo 
River

Ground
Water

Nyabarongo 
River

Ground
Water

6 Nitrate nitrogen 
(NO3--N) mg/L 0.16 1.03 1.244 1.425 10 11.3

7 Nitrite nitrogen 
(NO2--N) mg/L <0.002 0.07 0.054 0.013 0.001 0.9

8 Fluoride (F-) mg/L 0.32 0.49 0.13 0.80 1 1.5
9 Manganese (Mn) mg/L 0.015 3.12 0.150 3.037 0.1 0.4
10 Iron (Fe) mg/L 0.16 2.91 1.91 6.70 0.3 0.3
11 Zinc (Zn) mg/L 0.18 - 0.24 - - -
12 Calcium (Ca) mg/L 5.6 15.62 9.74 18.10 150 -
13 Magnesium (Mg) mg/L 8.3 11.46 9.21 14.13 100 -
14 Chloride (Cl-) mg/L - 22.2 - 14.2 - -

15 Standard plate count 
bacteria cfu/ml 5 x 104 8.5 x 104 1.4 x 106 3.2 X 105 100 -

16 E. coli cfu/
100ml 4 x 101 1.9 x 101 1 x 105 8 x 103 - -

17 Cyanide (CN-) 3) mg/L <0.001 - <0.001 - 0.01 0.5
18 Chromium (Cr6+) 3) mg/L <0.005 - 0.0144) - 0.05 0.05
19 Cadmium (Cd) 3) mg/L <0.0003 - <0.0003 - 0.003 0.003
20 Lead (Pb) 3) mg/L 0.007 - 0.018 0.002 0.01 0.01

21
Lead in supernatant 
after Jar Test for 
coagulation 

mg/L <0.001

22 Mercury (Hg) 3) mg/L <0.00005 - 0.00008 - 0.001 0.006
23 Arsenic (As) 3) mg/L - 0.003 0.006 0.01 0.01

出典： 調査団

1) RDWQS: Rwanda Drinking Water Quality Standard 
2) 512 means the value exceeding Rwanda Drinking Water Quality Standard
3) Items analyzed in Japan.
4) Total Chromium

表 4-1 の結果に基づいて、浄水処理の対象となる水質パラメータが特定され、表 4-2 に示すように

個々の浄水処理方法が検討された。

表 4-2 浄水処理対象パラメータとその処理方法

No. Target Parameters Water 
Quality Level Unit Treatment Process

1 Turbidity Low
(18-21)

Coagulation-sedimentation, filtration, 
membrane 

2 Ammonia nitrogen 
(NH4-N)

Low-Middle
(0.28-0.73)

Aeration, biologic treatment, chlorination

3 Nitrite nitrogen (NO2--
N)

Low
(0.01-0.07)

Aeration, biologic treatment, membrane

4 Iron (Fe) Middle-High
(2.91-6.70)

Coagulation-sedimentation, biologic 
treatment, chlorination, contact oxidation

5 Manganese (Mn) High
(3.04-3.12)

Coagulation-sedimentation, biologic 
treatment, chlorination, contact oxidation

6 Bacteria Middle
(104-105)

Coagulation-sedimentation, filtration, O3, 
UV, chlorination, membrane 

出典： 調査団 1) Microscope observation, but no Species and quantitative analysis

飲料水質基準については、表 4-1 に示すように、ルワンダ国飲料水質基準と WHO ガイドラインの

間に有意差はないことから、F / S の処理水質目標として、ルワンダ国飲料水水質基準を適用してい

る。



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

4-3

原水水質の主な問題点は、濁度、アンモニア、バクテリア、鉄、マンガンであり、既存の Nzove 1
浄水場及び Kanzenze 浄水場と類似している。よって、これらの処理性能について包括的な検討を行

い、浄水場の処理プロセスは図 4-2 に示す通りとする。

1）水質パラメータに対する処理効率

2）有害な副産物の形成

3）経済性（建設費と維持管理費の両方を含む）

4）資源要件（土地要件および O＆M レベルなど）、および

5）検討された代替案の環境の持続可能性。

図 4-2 浄水処理プロセス

各ユニット処理プロセスの目的を、表 4-3 に要約して示す。

表 4-3  各浄水処理プロセスの目的 

No. Unit Treatment 
Process Purpose of Unit Treatment Process

1
Aeration and 
Biological Oxidation
Tank

1) Providing DO for oxidation of Fe, Mn, nitrite (NO2-) and some organic matters etc.
2) Removing ammonia, Fe, Mn in High-rate Biological Oxidation Tank
3) Removing part of odor compounds

2 Rapid Sand Filters Removing color, turbidity, organic matters, Fe, Mn, bacteria etc. 
3 Disinfection Removing bacteria

4 Backwash 
Wastewater Tank

Separating sludge and backwash wastewater and recovering supernatant of backwash 
wastewater 

5 Sludge drying bed Dewatering sludge
出典： 調査団   

W
ells 

High-rate 
Biological 
Oxidation

Tank
(350 m/day) 

Rapid Sand 
Filters 

(120 m/day)

Coagulant (Sudfloc)

Reservoir

Blower + Nozzles
NaClO

P P

Backwash Wastewater

Sludge
Reuse

Sludge Drying Beds

Source: JST

P

Discharge (Supernatant)

Rapid 
Mixing

Tank

Backwash 
Wastewater Tank Discharge 

NaClO

Backwash 
Wastewater Tank

Sludge



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

4-4

4.3 建設施設概要

建設される施設は表 4-4 に示す通りであり、施設の詳細は、付録-A 図面に示す。

表 4-4 建設される施設一覧

Summary of the List of Facilities
Intake Well Pumps and Pipelines
Intake Wells 600 mm to accommodate casing and screen

Total number: Maximum 20. Depth of borehole: Maximum 30 m
Yield: from 25m3/h to 80m3/h
315mm, PVC blank casing and Stainless steel wire wrap screen

Electric Panels Room Incoming Panel, Switchgears
Motor Control Center Panels, Telemetry Panels 

Raw Water Transmission Pipeline ND300-500, L=1,600m
ND150, L=3,000m

Miscellaneous Monitoring and Maintenance equipment and tools
Water Treatment Plant
High-rate Biological Oxidation Basin 3.0 m W × 5.6 m L × 6 Basins (LV=350 m/d)
Rapid Sand Filter Basin 4.0 m W × 7.2 m L × 6 Basins (LV=120 m/d)
Clear Water Reservoirs 10.0 m W × 17.0 m L × 5.0 m H × 2 Tanks
Clear Water Transmission Pumps a. Masaka-Cyimo middle Clear Water Transmission Pumps: 

Q 4.9 m3/min × H 124 m × (3 unit +1 standby)
b. Cyimo middle-high Clear Water Transmission Pumps: 

Q 5.5 m3/min × H 100 m × (1 unit +1 standby)
c. Masaka-Mbabe Clear Water Transmission Pumps: 

Q 3.7 m3/min × H 93 m × (1 unit +1 standby)
Backwash Water Tank 6.8 m W × 10.0 m L × 3.0 m H × 2 Tanks
Backwash Wastewater Tank 8.0 m W × 8.0 m L × 3.0 m H × 2 Tanks
Sludge Drying Bed 25.0 m W × 12.0 m L × 1.0 m H × 6 Beds
Administration Building 150  m2

Transmission and Distribution Systems
a. Main Reservoirs and Transmission Mains
Cyimo Booster Pumping Station Civil, M&E
WTP-CM DIP ND 500 L=5.6 km
WTP-MB DIP ND 300 L=4.2 km
CM-CH DIP ND 300 L=1.4 km
b. Block Reservoirs and Transmission Sub-mains
Block Reservoirs V=100 m3 x 6, V=500 m3 x1, V=1,000 m3 x1
Transmission Sub-Mains DIP ND 400 L=4.8 km

HDPE ND 300 L=7.15 km
HDPE ND 300 L=3 km

出典：調査団

4.4 用地取得

用地取得は、浄水場予定地及び井戸郡へのアクセス道路について必要となる。想定される用地の一

部地域は私有地並びに公有地であり、農作のために利用されている。よって、プロジェクトによる住

民移転等は発生しない。



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

4-5

出典：調査団

図 4-3 浄水場予定地

井戸の位置は、Akagera 川の形状に応じて決定されており、工事実施時に確認のための井戸揚水試

験を行う必要がある。一方、浄水場の予定地は暫定的なものであり、周辺地域に柔軟に変更すること

が可能である。



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

5-1

第5章 送配水システム

5.1 送水管ルート

Masaka 浄水場の主な送水システムは、浄水場から Cyimo 配水池へのルートである。中低標高地域

の水需要が今後増加する背景を考慮し、現在および将来の配水システムが検討された。図 5-1 に示す

ように、2 つの送水管ルートの選択肢がある、すなわち、 A：Cyimo High Reservoir への直接送送水

および B：Cyimo Middle での加圧ポンプ場を経るルートである。プラン A：Cyimo 高配水池（EL + 
1,560）への直接送水は Karenge 1 送水管による送水であり、すべての水が一旦全量 Cyimo 高配水池

に送水され、当該配水池から配水される既存の配水システムに基づくプランである。このプラン A に

は、Cyimo 高配水池までの中間にある加圧ポンプ場を省略できるメリットがある一方で、エネルギー

効率が悪いというデメリットがある。プラン B は、Cyimo の丘（EL +1,470）の途中に加圧ポンプ場

を設置する必要があるが、その地点から自然流下により給水量の大部分を配水することが可能とな

る。これら二つのプランの比較の結果、プラン B の送水のエネルギーコストがプラン A のエネルギー

コストよりも大幅に低いことが示された（プラン B はプラン A の 0.73 百万米ドルと比較して 0.55 百

万米ドル、約 75%）。よって本計画ではプラン B を採用することとした（表 5-1）。

上記プラン B に基づき、送水管口径および送水ポンプ揚程を決定するために実施した水理計算結

果を図 5-1 に示した。



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

5-2

出典：調査団

図 5-1 選定された送水管ルート及びその水理計算

Required Pump Head

Start End
Distance,
km

I, permil
Head
Loss, m

Allowanc
e, m

A From_Cyimo_Middle_To_Cyimo_High 1471.9 1559.3 1.3 5.39 6.97 5.00 6,000 7,800 100
B From_Masaka_To_Cyimo_Middle 1367.5 1471.5 5.3 2.75 14.54 5.00 16,000 20,800 124
C From_Masaka_To_Mbabe 1367.5 1444.9 3.9 2.54 9.96 5.00 4,000 5,200 93

Elevation, m Headloss
Total

Head, m
Pipe
ID

Name Demand
(Day Ave)

Day Max

I （‰) C D (mm)
Q

(m3/day)
A (m2)

Q
(m3/sec)

V (m/sec)

A From_Cyimo_Middle_To_Cyimo_High 5.39 130 300 7,800 0.071     0.090     1.28       
B From_Masaka_To_Cyimo_Middle 2.75 130 500 20,800 0.196     0.241     1.23       
C From_Masaka_To_Mbabe 2.54 130 300 5,200 0.071     0.060     0.85       

Hydraulic Calculation
Pipe
ID

Name



キ
ガ
リ

市
上

水
道

改
善

整
備

マ
ス

タ
ー

プ
ラ

ン
プ

ロ
ジ

ェ
ク

ト
フ
ァ
イ

ナ
ル

レ
ポ

ー
ト

第
４
巻

マ
サ
カ

水
道

シ
ス

テ
ム

建
設

プ
ロ

ジ
ェ

ク
ト

に
係

る
フ

ィ
ー
ジ

ビ
リ

テ
ィ

ス
タ

デ
ィ

5-3

表 5-1 Masaka 給水システムにおける送水管ルート比較

A: Direct Transmission to Cyimo High Reservoir B: Booster pumping at Cyimo Middle

Schematic

Overview
Water from WTP is transmitted directly to the Cyimo High reservoir one step. 
All water supply is from Cyimo High Reservoir by gravity. No booster 
pumping station on the way. 

Water from WTP is transmitted to Cyimo Middle booster pumping station. 
Large part (10,000 m3/day) of is distributed from Cyimo middle. Remaining 
part (6,000 m3/day) is pumped up to Cyimo High reservoir. 

Transmission 
Pump Electricity 
(Cost)

542 kW (100%) (0.73 MUSD/year) 408 kW (75%) (0.55 MUSD/year)

Pump&Motor 
Initial Cost (M&E) 0.5 MUSD, (Civil) 0.2 MUSD (M&E) 0.4 MUSD, (Civil) 0.5 MUSD

Other Cost factors
(+; increase factor, 
-;decrease factor)

(++) Pipeline construction cost will be higher since it needs high-grade 
materials and fittings (PN25) to be durable for the high-pressure transmission. 
(+) High leakages are anticipated in case of the leakages.

(+) Maintenance is necessary for booster pumping station.
(--) Able to diverse the existing Karenge I pipe (ND300) for transmission from 
Cyimo middle to Cyimo High.

出典：調査団



キガリ市上水道改善整備マスタープランプロジェクト ファイナルレポート
第４巻 マサカ水道システム建設プロジェクトに係るフィージビリティスタディ

5-4

5.2 配水システム

配水システムの計画方法：各ブロックのサイズは、住宅、ゾーニング計画、および DEM データを

考慮して決定された。同一ブロック内の標高差を 70〜100 m 未満とするため、給水ブロックの範囲は

DEM データによって制約されてくる。ブロックの境界は基本的に道路の路線に沿って設定された。

航空写真で既存の家屋をチェックし、各ブロックの顧客数を概算し、適切なサイズのブロック配水池
[...]
Figure 8: Wellfield development area 

Test site

５００M

Proposed 
development area Access road

Well field

 
Source: Draft feasibility study , JST 2021 

 

2.4. Project components and activities 

 

2.4.1. Project components 

The project of construction of Masaka Water Treatment Plant includes: 

- Well fields and WTP: Construction of new water source and WTP (Phase 1: 20,000 m3/d, Phase 2: 

20,000 m3/d) 



12 
 

- Transmission pipelines and reservoirs: Clearwater transmission pipeline to Masaka (L=6 km, 

ND500 x2) Reservoir, Block distribution reservoirs (3 nos.), Clearwater transmission pipeline and a 

reservoir in Ndera (L=6km, ND400) 

- Construction of distribution network in Masaka 

Table 3: Summary of the expansion stage of Masaka WTP 
Component Description Capacity Unit 

1. Boreholes Total number: Maximum 20. 

Depth of borehole: Maximum 

30 m 

Yield: from 25m3/h to 

80m3/h per borehole 

 

2. Masaka WTP Phase 1 1 20,000 m3/day 

3. Reservoirs 10 20,000 m3 

4. Water Supply System 
- Lateral pipe from borehole to 

Control chamber 

150mm, Total length 3,000 m 

(150m x20)  

  

- Transmission main from 

wellfield to WTP 

300-500mm, length 1.600m, 

including raw water collectors, 

manifolds and transmission 

  

Source: Draft feasibility study , JST 2021 

 

2.4.2. Structure of wells and wellfield  

 Borehole design 

Borehole design in new wellfield at Masaka WTP can be similar as those common in similar project such 

as Nzove WTP. Drilling depth can be recommend at 30m and diameter of PVC casing & screen is 315mm. 

Pump setting depth can be around 15m and the distance between the boreholes should be from 50 m to 

100m where possible. The schematic drawing of the borehole is provided below: 

Figure 9: Drawing of the proposed borehole at Masaka WTP 

 



13 
 

Figure 10: Borehole design at test well 

 
 

Figure 11: Proposed borehole design of Masaka wellfield 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source: Draft feasibility study , JST 2021 

 

Proposed borehole design is presented in the table below and was done based on the information collected 

from the test borehole conducted in the wellfield area. Dynamic water level is expected to be at around 

2.66 mbgl. General specification of borehole is explained in the table below:   

 

Table 4: Summary of borehole 
 Description 

Drilling diameter 600 mm to accommodate casing and screen 

Casing diameter and material 315 mm, PVC blank casing 

Screen diameter and material 315 mm, Stainless steel wire wrap screen 

Gravel packing and centralizers 
Grain size is determined by slot size of screen, bentonite grout seal above 

gravel is necessary. 

Riser pipe for submersible pump Stainless steel is recommended 

Source: Feasibility Study  

 

 Summary of raw water supply system 



14 
 

Wellfield is summarized in the flowing table (table 6). Maximum number of boreholes to supply raw water 

is 20 which is expect produce raw water of more than 20,000m3/d . Yield of each well is varied and 

depends on the aquifer situation. 

Table 5: Description of wellfield 
 Description Remarks 

Borehole 

Total number: Maximum 20. 

Depth of borehole: Maximum 30 m 

Yield: from 25m3/h to 80m3/h 

Need future study to 

identify the position of 

borehole. 

Total length 

of wellfield 

Previous study indicated the distance between boreholes should be 

from 50m to 100m. Therefore, maximum length of 20 boreholes is 

1,900m 

 

Source: Feasibility Study  

 

In addition to boreholes, raw water supply system is composed of collector pipelines, main pipeline, 

connection chamber, surge control devices, control room, and power supply. 

 

Table 6: Summary of description of water supply system 
 Description Remarks 

Lateral pipe from borehole to 

Control chamber 
150mm, Total length 3,000 m (150m x20) 

Need future study to identify 

the positon of boreholes. 

Transmission main from 

wellfield to WTP 

500-600mm, length 1.600m, including raw water 

collectors, manifolds and transmission 
 

Source: Feasibility Study  

 

2.5. Project activities  

Different activities will be carried out throughout the project implementation and among them include: 

construction of boreholes and access road to wellfield, WTP construction, construction of water 

transmission and distribution facilities. The construction works will involve different activities including 

pre-construction, construction and operational activities. 

 

2.5.1. Pre-construction activities  

Pre-construction activities consist at preparatory survey to provide the project orientation, project 

effectiveness, technical and economic validity of the Project, preliminary design, and scope of project as 

well as the outline of project cost and implementation plan. The pre-construction activities will results in 

three main outputs including: 

 Preliminary technical design: The preliminary technical design provides information on size and 

location of project features, mapping of project area that need to be cleared, associated 

structure/infrastructure such as access paths, road crossing, estimates of staff and duration, 

construction materials and its sources and storing, equipment and tools, etc.  

 Environmental Impact Assessment (EIA): the environmental and Social Impact Assessment 

provide baseline information of the projects area both physical and Social, assess the legal 

requirement, identify potential impacts associated with the projects and proposes an environmental 

management and monitoring plan; 

 

Pre-construction works do not have any environmental and social impacts but provide the basis for deep 

analysis of potential impact during construction, operation and decommissioning phases. 

 

2.5.2. Construction phase activities  

The construction works will consist of construction of boreholes and access road to wellfield, WTP 

construction and construction of water transmission and distribution facilities. Others works connected to 

the project and involved in the construction phases include: 

- Manufacturing and importation construction materials ( pipes, pumping machines)  

- Site clearance and excavation; 

- Stones masonry with mortar  

- Electrical installation 

- Roofing  

- Plumbing 

- Construction of sedimentation tanks and reservoirs 

- Construction of administrative building  

- Construction of pumping station  

- Pipe installation;  

 



15 
 

A maximum of 20 boreholes of a recommended drilling depth of 30m, diameter of PVC casing and screen 

to be 315mm, and pump setting depth of around 15m are designed in the wellfield of Masaka WTP. These 

boreholes will be protected from floods and other possible damages by installing a steel casing around the 

PVC pipe which will be covered by a holed steel head that can be removed once necessary by unbolting. 

Additional protection will be a house of 1.2 m x 1.5 m and 1.6 m to be built around the well, the house is 

sitting on a foundation of 40 cm and plastering to protect the masonry wall. Since the wellfield area is not 

accessible, there is proposed an access road of approximately 1400m length, 6m width and 500mm thick 

with soil and stones where applicable. The table below summarises the list of facilities to be constructed in 

this project. 

Table 7: Summary of facilities to be constructed by the project 
Summary of the List of Facilities 

Intake Well Pumps and Pipelines 

Intake Wells 600mm to accommodate casing and screen 

Total number: Maximum 20. Depth of borehole: Maximum 30 m 

Yield: from 25m3/h to 80m3/h 

315mm, PVC blank casing and Stainless steel wire wrap screen 

Electric Panels Room Incoming Panel, Switchgears 

Motor Control Center Panels, Telemetry Panels  

Raw Water Transmission Pipeline ND300-500, L=1,600m 

ND150, L=3,000m 

Miscellaneous Monitoring and Maintenance equipment and tools 

Water treatment plant 

Receiving Well  

Rapid Filtration Basin  LV=300 m/sec 

Rapid sand filter Basin LV=140 m/sec 

Clear Water Reservoirs and Pumping 

Station 

 

Clear Water Transmission Pumps  

Backwash Tank  

Sludge Basin  

Drainage Basin  

Sludge Drying Bed  

Administration Building  

Transmission and distribution systems 

a. Main reservoirs and transmission mains 

Cyimo Booster Pumping Station  

WTP-CM DIP ND 500 L=5.6 km 

WTP-MB DIP ND 300 L=4.2 km 

CM-CH DIP ND 300 L=1.4 km 

b. Block reservoirs and transmission sub-mains 

Block Reservoirs V=100 m3 x 6, V=500 m3 x1, V=1,000 m3 x1 

Transmission Sub-Mains DIP ND 400 L=4.8 km 

HDPE ND 300 L=7.15 km 

HDPE ND 300 L=3 km 

Source: Draft feasibility study , JST 2021 

 

2.5.3.  Operation and maintenance activities 

After construction testing and inauguration of the plant, no major works are expected except the raw water 

treatment processes during the operation phase. Only monitoring works and chemical analysis will be 

conducted to check any defect or leakage as well as the quality of water for both raw water and treated 

water to be supplied. If any defect or leakage is identified then, rehabilitation works will be undertaken. 

The quality is monitored frequently to avoid any water pollution. Mitigation measures are also established 

to correct pollution that may occur or detected. In order to determine an appropriate treatment process, 

basic technical approach and methodology for determining the water treatment process, the following chart 

is proposed to illustrate the treatment processes.  

 



16 
 

Figure 12: Water treatment process at Masaka WTP  

 
Source: Adapted by Author 

Based on the preliminary results of the raw water as shown in chapter of baseline (.Chapter 4) the target 

treatment compounds have been identified and their treatment methods are also studied as shown in the 

table below:  

Table 8: Summary of target water quality compounds and their treatment methods 

No. 
Target 

Compounds 

Pollution 

Level 
Unit Treatment Process Remark 

1 Turbidity 
Low 

(18-21) 

Coagulation-sedimentation, filtration, 

membrane  
 

2 
Ammonia 

nitrogen (NH4-N) 

Low-Middle 

(0.28-0.73) 

Aeration, biologic treatment, chlorination 
 

3 
Nitrite nitrogen 

(NO2
--N) 

Low 

(0.01-0.07) 

Aeration, biologic treatment, membrane 
 

4 Iron (Fe) 
Middle-High 

(2.91-6.70) 

Coagulation-sedimentation, biologic 

treatment, chlorination, contact oxidation 
 

5 Manganese (Mn) 
High 

(3.04-3.12) 

Coagulation-sedimentation, biologic 

treatment, chlorination, contact oxidation 
 

6 Bacteria 
Middle 

(104-105) 

Coagulation-sedimentation, filtration, O3, 

UV, chlorination, membrane  
 

Source: Draft feasibility study , JST 2021 

 

Considering the fact that the main issue raw water quality at Masaka WTP are also turbidity, ammonia, 

bacteria, iron and manganese, treatment process for the WTP is proposed as follow: 

1. Water quality survey on surface water and groundwater at Masaka  

2. Identification of water quality problems for the WTP  

3. Examination on treated water quality goals  

4. Examination on treatment methods   

5. Estimation of construction and O/M costs and analysis of 

necessary O/M level etc. 



17 
 

Figure 13: Water treatment flow chart at Masaka WTP 

 

 

The purpose of each unit treatment process is summarized in the table below 

 

Table 9: Summary of unit treatment process at Masaka WTP  
No. Unit Treatment Process Purpose of Unit Treatment Process 

1 Aeration 

1) Providing DO for oxidation of Fe, Mn, nitrite (NO2
-) and some organic 

matters etc. 

2) Removing ammonia, Fe, Mn in High-rate Biological Oxidation Tank 

3) Removing part of odor compounds 

2 Rapid Sand Filters Removing colour, turbidity, organic matters, Fe, Mn, bacteria etc.  

3 Disinfection Removing bacteria 

4 
Backwash Wastewater 

Tank 

Separating sludge and backwash wastewater and recovering supernatant of 

backwash wastewater  

5 Sludge drying bed Dewatering sludge 

Source: Draft feasibility study , JST 2021 

W
ells  

High-rate 

Biological 

Oxidation 

Tank 

(350 m/day)  

Rapid Sand 

Filters  

Coagulant (Sudfloc) 

Reservoir 

Blower + Nozzles NaClO 

P P 

NaClO 

Backwash 

Wastewater Tank 

Backwash  

Wastewater 

Sludge 

Reuse 

Sludge  

Drying Beds 
Source: JST 



18 
 

Figure 14: Masaka Water Treatment Plant layout 

 
Source: Feasibility study, JST 2021 

2.5.4. Decommissioning activities  

Major activities to be considered in this project include movement and demolition of construction facilities 

such as temporary construction yard; remove all construction debris and restoration of the area. It is 

important to note that mitigation measures and actions for restoration of the damaged areas is mostly 

recommended and detailed in the chapter of impacts assessment and mitigation measures.   

 

2.6. Project land requirement 

The land acquisition for this project is necessary both for WTP and access road to the wellfield. The 

existing statuses of those lands are private owned or public land utilised for agriculture activities. The 

locations for the wellfields are determined according to the shape of the Akagera River and should be 

determined a well pumping test during the construction implementation. The pipelines and water 

distribution networks are proposed to follow the roads where there will not be required a resettlement 

activities.  

 

2.7. Project implementation schedule    

The project schedule includes preliminary works and construction works that will be undertaken for 

completion of the project. The project will be done in two different phases; as illustrated in table below ( 

table 12) The schedule suggests that the water supply can be inaugurated from the end of the Year 2027 if 

all procedures go smoothly. The remarks and disclaimers for the implementation schedules are as follows;  

The funding for the Project has based on foreign loan aid which the conditions are unknown. It should be 

revised based on the required procedures in line with the development partners’ terms and conditions as 

well as the domestic procurement guidelines of the GoR. 

 

The period for construction (24 months) is based on the past experience of the New Nzove construction by 

WASAC. A usual period for construction may approximately 30 Months, including the commissioning 

before full delivery. A shorter period was selected for the schedule in order that the delivery of water shall 

be accelerated. In general, it is recommended to have a longer period in order that the quality of work 

should be secured. Therefore, the period for the construction may be revised during the Detailed Design, 

comparing the quality and time for delivery. 

The time for selection of the Consultants and Contractors should be closely related to the budget 

for the Project, the country risk regarding political and economic stability. The schedule would be 

delayed in case of re-bidding and dismissal of the bid. The effect of the COVID-19 and the 

similar pandemic situation may also affect the schedule of procurement and construction works  



19 
 

Table 10: Project implementation schedule 
Item

7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6

Months

Project Approval and Budetary Arrangement by GoR 12

Approval of Consultant Procurement for D/D 3

Bidding Procedures and Contract Agreement for D/D 6

Detailed Design 12

Bidding Procedures 6

(1) Water Intake Wells and Raw Water Transmission Pipelines 12

(2) Water Treatment Facilities 24

(3) Transmission Systems 18

(4) Distribution Pipelines 18

Land Acquisition

Item

7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6

Months Completion of the Project

Project Approval and Budetary Arrangement by GoR 12

Approval of Consultant Procurement for D/D 3

Bidding Procedures and Contract Agreement for D/D 6

Detailed Design 12

Bidding Procedures 6